
UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 

REGION 4 
ATLANTA FEDERAL CENTER 

61 FORSYTH STREET 
ATLANTA, GEORGJA 30303-8960 

CERTIFIED MAIL 

RETURN RECEIPT REQUESTED 

The Honorable Chokwe A. Lumumba 
Mayor of City of Jackson 
219 South President Street 
Jackson, Mississippi 39205 

MAR 3 0 2020 

Re: Safe Drinking Water Act Compliance Investigation 

Public Water System: City of Jackson Public Water System 

PWS ID Number: MS0250008 

Dear Mayor Lumumba: 

On February 3-7, 2020, the U.S. Environmental Protection Agency's National Enforcement 
Investigations Center conducted a Safe Drinking Water Act (SOW A) compliance inspection of the City 
of Jackson Public Water System. Enclosed you will find the report prepared by inspectors from the 
NEIC. Attachments to the report are available upon request. 

The EPA would like to thank the City of Jackson and its staff for their time and assistance in completing 
the inspection. We encourage you to continue to meet regularly with all members of your system and 
work cooperatively to address important drinking water issues that affect all served by this public water 
system. 

Please continue to comply with Emergency Administrative Order SDWA-02-2020-2300. If you have 
any questions or need assistance, you may contact Amanda Driskell at (404) 562-9735 or 
driskell.amanda@epa.gov. 

Enclosure 

Sincerely, 

JAIRO 

CASTILLO 

Jairo Castillo 

Digitally signed by JAIRO 

CASTILLO 

Date: 2020.03.30 10:47:45 
-04'00'

Chief, Drinking Water and Wastewater Section 

Water Enforcement Branch 

cc: Robert K Miller, Director, City of Jackson Department of Public Works 
Lester Herrington, Director of Office of Environmental Health, MSDH 

Internet Address (URL) hrtp://www.cpa.gov 



Mailing Addresses for the CCs: 
Mr. Robert K. Miller, Director 
City of Jackson Department of Public Works 
200 South President Street DiO\ 0 f (; .� '1 
Jackson, Mississippi 39205-0017 

William Moody, MSDH 
Bureau of Public Water Supply 
P.O. Box 1700 
2423 North State Street 
Jackson, MS 39215-1700 

2 



£EPA 
United States Environmental Protection Agency 

Office of Enforcement and Compliance Assurance 
Office of Criminal Enforcement, Forensics and Training 

N EICVP1369E01 

NEIC CIVIL INVESTIGATION REPORT 

City of Jackson Water System 
Jackson, Mississippi 39201 

Investigation Dates: 

February 3-7, 2020 

TRENT 

RAINEY 

Digitally signed by 
TRENT RAINEY 

Date: 2020.03.24 
1632:39 -06'00' 

Trent Rainey, Project Manager, NEIC 

Authorized for Release by: 

REBECCA 

CONNELL 

ON:: c1US, o"'U,S. GoVfffltnent. 

ou•Envirorwne,nt.al PtotKtlon Agency, 

cn:.R£8ECCA CONNELL. 

0.9.2J.42.19200300.100.1.1�100167 I� 

D"": lON.Ol.24 16'5"38 -06'00' 

Rebecca Connell, Field Branch Chief, NEIC 

Report Prepared_ for: 

EPA Region 4 

Sam Nunn Atlanta Federal Center 

61 Forsyth Street SW 

Atlanta, Georgia 30303 

NATIONAL ENFORCEMENT INVESTIGATIONS CENTER 

P.O. Box 25227 

Building 25, Denver Federal Center 

Denver, Colorado 80225 

Page 1 of 24 



CONTENTS 

INVESTIGATION OVERVIEW ............................................................................................................ 3 

PROJECT OBJECTIVE .................................................................................................................... 3 

FACILITY CONTACT INFORMATION ............................................................................................. 3 

FACILITY OVERVIEW .................................................................................................................... 3 

FACILITY OPERATIONS SUMMARY .............................................................................................. 4 
FIELD ACTIVITIES SUMMARY ....................................................................................................... 5 

INVESTIGATION OBSERVATIONS ..................................................................................................... 7 

TABLES 

Table 1. PROJECT TEAM MEMBERS ............................................................................................... 3 

Table 2. FACILITY CONTACT INFORMATION .................................................................................. 3 

APPENDICES 

A NEIC Inspection Photographs (36 pages) 

B Attendance Lists from Meetings with the City of Jackson (2 pages) 

C February 12, 2016, Compliance Plan Issued by MSDH (2 pages) 

D Lead and Copper Monitoring Results from 2015-2019 (901 pages) 

E City of Jackson Customer Sampling Procedure Documents (1 page) 

F-1 2016 Monthly Operating Reports (221 pages) 

F-2 2017 Monthly Operating Reports (223 pages) 

F-3 2018 Monthly Operating Reports (225 pages) 

F-4 2019 Monthly Operating Reports (273 pages) 

F-5 January and February 2020 Monthly Operating Reports (52 pages) 

G January 29, 2020, Treatment Technique Violation Issued by MSDH (11 pages) 

H Consumer Notices Provided by the City of Jackson (4 pages) 

January 24, 2020, MSDH Priority Review Final Report (56 pages) 

J City of Jackson Consumer Confidence Reports 2016-2019 (14 pages) 

K 2017 and 2019 Sanitary Surveys for the City of Jackson (20 pages) 

L Groundwater Treatment Technique Violation Letter from MSDH, May 12, 2017 (1 page) 

NEICVP1369E01 

This Contents page shows all the sections contained in this report 

and provides a clear indication of the end of this report. 

Page 2 of 24 
City of Jackson Water System 

Jackson, Mississippi 



INVESTIGATION OVERVIEW 

PROJECT OBJECTIVE 

At the request of U.S. Environmental Protection Agency (EPA) Region 4 (Region), EPA's National 

Enforcement Investigations Center (NEIC) conducted a Safe Drinking Water Act (SOWA) 

compliance investigation of the city of Jackson, Mississippi, public water system (PWS). The 

investigation assessed the PWS's compliance with the Lead and Copper Rule (LCR) found in 40 

Code of Federal Regulations (CFR) Part 141, Subpart I, §141.80 - 91. This investigation was also 

conducted as part of EPA's National Compliance Initiative to Reduce Noncompliance with 

Drinking Water Standards at Community Water Systems. 

NEIC accomplished the investigation objective by conducting a review of historical compliance 

data and conducting an on-site inspection of the PWS. The on-site inspection focused on a 

technical evaluation of the current operational status of the systems, including capital 

improvements and operational changes that had been implemented as a result of the system's 

violations of the LCR. The violations began in 2015. 

The project team members are listed in Table 1.

Table 1. PROJECT TEAM MEMBERS 

Team Member Organization Project Role 

Trent Rainey NEIC Project manager (PM) 

Hannah Branning NEIC Field team member 

David Parker NEIC Field team member 

Daren Vanlerberghe NEIC Field team member 

Kara Sinon EPA Region 2 
Field team member, under 

direction of Trent Rainey 

FACILITY CONTACT INFORMATION 

Table 2 lists the primary facility contacts. 

Table 2. FACILITY CONTACT INFORMATION 

Name, Title Phone No. Email Address 

Robert K. Miller, Director of Public Works (601) 960-0290 rmiller@jacksonms.gov 

Charles Williams Jr., City Engineer (601) 960-1651 cwilliams@jacksonms.gov 

Mary D. Carter, Deputy Director of Public Works (601) 960-2090 mdcarter@jacksonms.gov 

Terence Byrd, Operations Supervisor (601) 213-8572 tbyrd@jacksonms.gov 

FACILITY OVERVIEW 

The city of Jackson is the capital of the state of Mississippi and is located on the Pearl River. 

The city has a population of 164,422, according to the most recent United States census 

estimates. The PWS operates under North American Industry Classification System (NAICS) 

NEICVP1369E01 Page 3 of 24 
City of Jackson Water System 

Jackson, Mississippi 



code 221310 (drinking water treatment). The city's public works department operates the PWS 

and provides water and wastewater services for its citizens. The Mississippi State Department 

of Health (MSDH) administers the Public Water Supply Supervision Program in Mississippi and 

has been granted primary enforcement responsibility (i.e., primacy) for the LCR. 

FACILITY OPERATIONS SUMMARY 

The PWS operates two surface water treatment plants (WTPs). The WTPs serve designated 

portions of the overall distribution systems but can service a portion of each other's systems if 

necessary. 

The 0.8. Curtis WTP, located at 100 0 B Curtis Drive, Ridgeland, Mississippi, is a 50 million 

gallon per day (mgd), two-train system. Half of the WTP's treatment capacity is provided by a 

conventional treatment plant and the other half by a membrane filtration treatment system. 

Raw water is sourced from the Ross Barnett Reservoir, which is fed by the Pearl River. The 

intake structure draws water from the reservoir through steel bar screens. Intake water may 

be dosed with potassium permanganate as needed to reduce manganese. Water from the 

intake structure travels approximately 0.8 miles through two parallel 60-inch lines to the plant 

headworks. 

At the headworks, the raw water is discharged into a wet well. Water from the wet well passes 

through two travelling 1-millimeter sieve screens. Screened water is discharged into two wet 

wells. Potassium permanganate is continuously fed into the wet wells for manganese 

reduction. Screened water from the wet wells is pumped to two parallel pre-oxidation tanks, 

which mark the separation of the treatment system into two trains (or systems). The pre­

oxidation tank serving the conventional treatment system is uncovered, while the tank serving 

the membrane system is covered. 

Water entering the conventional pre-oxidation system is dosed with aluminum chlorohydrate 

(ACH) and a polymer in a flash mix tank. Two soda ash tanks were constructed in late 2019 to 

inject soda ash into the flash tank. The flash mix tank discharges, in turn, to a three-stage 

flocculation tank (fast, medium, and slow speeds on the mixers). From the slow mix 

flocculation stage, the water discharges to three rectangular sedimentation tanks (or basins). 

Solids from the sedimentation basins are designed to be removed by an automatic sludge 

removal system. Effluent from the sedimentation tanks is further treated in 12 rapid sand 

filters to reduce turbidity and solids. Backwash of the filters is manually controlled, and 

performed on an elapsed-time basis, rather than on a head-loss basis. The duration of the 

back-wash cycle is based on effluent turbidity but is typically 20 minutes. The filtered water is 

disinfected with ultra-violet (UV) lamps and discharged from the UV reactors to a clear well. 

NEICVP1369E01 Page 4 of 24 
City of Jackson Water System 

Jackson, Mississippi 



The disinfection residual is maintained with chloramines, and the water is fluorinated before it 

is discharged to the distribution system. 

Water from the pre-oxidation membrane system is dosed with ACH in a flash mix tank, mixed in 

a flocculation tank, and then passed into the ultrafiltration tank, where the water is filtered 

through submerged ultrafiltration membranes. An air sparging system is used to keep the 

filters clear of attached solids and floe. Air sparging is activated approximately every 30 

seconds. Filtered water is disinfected with in-line UV lamps, and the chlorine residual is 

maintained with chloramines. The ultrafiltration water is stored in a clear well separate from 

the conventional treatment train. Water from both clear wells is combined into a common 

header before it is discharged to the distribution system. Membrane integrity tests are 

conducted routinely; chemical cleaning of the membranes occurs as needed to remove fouling 

that is not controlled by air sparging. 

The J.H. Fewell WTP is located at 2303 Laurel Street, Jackson, Mississippi. It is a 25 mgd 

conventional treatment plant that began operations in 1914. Significant portions of the original 

plant have been decommissioned but are still present on-site. Raw water is sourced at an 

intake structure on the Pearl River. Chemical addition at two flash mixers consists of aluminum 

sulfate (alum), a polymer for flocculation, and hydrated lime for pH adjustment. The flow is 

then divided between two separate treatment trains. Each train consists of a slow mix 

flocculator, then solids are settled in a rectangular sedimentation tank. The sedimentation 

tanks are designed with an automated solids removal system. Filtration is accomplished 

through 18 rapid sand filters that are manually backwashed on a set schedule. Filtered water is 

disinfected with in-line UV lamps and stored in two on-site clear well storage tanks. Chlorine 

dioxide is generated on-site and applied as needed for manganese reduction and taste and 

odor control. Flouride and chloramines are injected into the water before it reaches the clear 

wells. 

In addition to the WTPs, Jackson operates a system of groundwater wells that predominantly 

· serve the southern portion of the city. Nine wells are listed as part of the system. Three of the

wells are listed as inactive. Each well uses gaseous chlorine injection for disinfection and

sodium flouride for fluoridation. The well system was removed from service in 2014 in order to

provide treated surface water to the southern portion of Jackson. However, the wells were

brought back online in July 2015 as a result of distribution systems issues.

FIELD ACTIVITIES SUMMARY

NEIC conducted the on-site inspection from February 3-7, 2020. The NEIC inspection team

consisted of Trent Rainey, Hannah Branning, David Parker, and Daren Vanlerberghe. Amanda

Driskell, Araceli Chavez, and Rebecca Quinones from EPA Region 4, and Kara Sinon from EPA

Region 2 also participated in the inspection. Les Harrington, William Moody, Karen Walters,

NEICVP1369E01 Page 5 of 24 
City of Jackson Water System 

Jackson, Mississippi 



Amy Mcleod, Hunter Ladner, Jeffrey Estridge, Charles Schultz, and Thomas Long from MSDH 

were also present during the inspection. Photographs taken by NEIC during the inspection are 

found in Appendix A. 

On February 3, 2020, NEIC inspectors conducted an opening meeting and presented credentials 

to Mr. Robert Miller, director of public works for the city of Jackson. On February 7, 2020, NEIC 

inspectors conducted a closing meeting with the PWS and MSDH. Lists of the meeting 

attendees are found in Appendix B. 

NEIC assessed the city of Jackson's compliance with the LCR. The assessment included detailed 

discussions and field observations of the intakes, WTPs, wells, storage facilities, and the 

distribution system. The assessment also included a review of records, including system maps, 

monitoring records (both process control and compliance monitoring), engineering evaluations, 

and steps that the facility has taken and plans to take to comply with the LCR. 

NEIC review of compliance monitoring data and discussions with MSDH officials and city of 

Jackson representatives revealed that lead action level exceedances (ALE) of the LCR had 

occurred in in three consecutive monitoring periods in 2015 and 2016. Since that time, 

treatment technique violations of the LCR also have occurred as the city failed to comply with 

its optimal water quality parameters. 

In response to these LCR violations, MSDH issued a compliance plan to the city of Jackson on 

February 12, 2016, requiring improvements to be completed by December 29, 2019, to address 

the LCR violations. The compliance plan is found in Appendix C. 

NEICVP1369E01 Page 6 of 24 
City of Jackson Water System 

Jackson, Mississippi 



INVESTIGATION OBSERVATIONS 

NEIC made the following observations during the SOWA compliance inspection of the city of 

Jackson, Mississippi, PWS. NEIC field team members discussed all observations with facility 

representatives during the closeout meeting, unless otherwise noted in the observation 

description below. 